

Disclaimer: This algorithm has been developed for MD Anderson using a multidisciplinary approach considering circumstances particular to MD Anderson's specific patient population, services and structure, and clinical information. This is not intended to replace the independent medical or professional judgment of physicians or other health care providers in the context of individual clinical circumstances to determine a patient's care. This algorithm should not be used to treat pregnant women. Local microbiology and susceptibility/resistance patterns should be taken into consideration when selecting antibiotics.

Patients scheduled for surgery should have the following antibiotics administered prior to their procedure:

- Vancomycin, ciprofloxacin/levofloxacin, and gentamicin are to be initiated 60-120 minutes prior to incision, and all other antibiotics are to be initiated within 60 minutes of incision
- Carefully evaluate allergy histories before using alternative agents - the majority of patients with listed penicillin allergies can safely be given cephalosporins or carbapenems
- If the patient has multiple known antibiotic drug allergies, is colonized with or has a history of a recent multi-drug infection, administer antibiotics as indicated or consider an outpatient Infectious Diseases referral
- Discontinue all antibiotics within 24 hours of first dose except for: 1) Treatment of established infection, 2) Prophylaxis of prosthesis in the setting of postoperative co-located percutaneous drains, 3) Intraoperative findings that raise the wound classification above 2 (e.g., spillage of enteric contents, purulent fluid, etc.). All of these require appropriate documentation.
- See [Appendix A](#) for intraoperative re-dosing recommendations

MRSA screening should be performed on patients hospitalized within 30 days of procedure, transferred from skilled nursing facilities, with percutaneous lines/catheters, or with HIV. Any surgical patient with a history of MRSA infection or positive MRSA screening should receive vancomycin 1 gram IV as part of surgical prophylaxis. If vancomycin is being ordered based on standard disease site recommendations, a second dose is not necessary. Vancomycin prophylaxis should be considered for patients with known MRSA colonization or at high risk for MRSA colonization in the absence of surveillance data (e.g., patients with recent hospitalization, nursing-home residents, hemodialysis patients). *American Society of Health-System Pharmacists (ASHP) guidelines.*

Disease Site	No Penicillin Allergy	Patients with Penicillin Allergy
Breast / Melanoma / Plastics	<ul style="list-style-type: none"><li>• <u>Less than 120 kg</u>: cefazolin 2 grams IV</li><li>• <u>Greater than or equal to 120 kg</u>: cefazolin 3 grams IV</li></ul>	<ul style="list-style-type: none"><li>• <u>Less than or equal to 70 kg</u>: vancomycin 1 gram IV</li><li>• <u>Between 70 kg and 100 kg</u>: vancomycin 1.5 grams IV</li><li>• <u>Greater than or equal to 100 kg</u>: vancomycin 2 grams IV</li></ul>
Head / Neck (ENT - Clean)	<ul style="list-style-type: none"><li>• <u>Less than 120 kg</u>: cefazolin 2 grams IV</li><li>• <u>Greater than or equal to 120 kg</u>: cefazolin 3 grams IV</li></ul>	<ul style="list-style-type: none"><li>• <u>Less than or equal to 70 kg</u>: vancomycin 1 gram IV</li><li>• <u>Between 70 kg and 100 kg</u>: vancomycin 1.5 grams IV</li><li>• <u>Greater than or equal to 100 kg</u>: vancomycin 2 grams IV</li></ul>
Head / Neck (ENT - Clean Contaminated)	Ampicillin and sulbactam 3 grams IV	<ul style="list-style-type: none"><li>• Levofloxacin 500 mg IV <b>and</b></li><li>• <u>Less than 70 kg</u>: clindamycin 600 mg IV <b>or</b></li><li>• <u>Greater than or equal to 70 kg</u>: clindamycin 900 mg IV</li></ul>
Neurosurgery	Skull base ONLY: <ul style="list-style-type: none"><li>• Ampicillin and sulbactam 3 grams IV</li></ul>	<ul style="list-style-type: none"><li>• Levofloxacin 500 mg IV <b>and</b></li><li>• <u>Less than 70 kg</u>: clindamycin 600 mg IV <b>or</b></li><li>• <u>Greater than or equal to 70 kg</u>: clindamycin 900 mg IV</li></ul>
	All other types: <ul style="list-style-type: none"><li>• <u>Less than 120 kg</u>: cefazolin 2 grams IV</li><li>• <u>Greater than or equal to 120 kg</u>: cefazolin 3 grams IV</li></ul>	<ul style="list-style-type: none"><li>• <u>Less than or equal to 70 kg</u>: vancomycin 1 gram IV</li><li>• <u>Between 70 kg and 100 kg</u>: vancomycin 1.5 grams IV</li><li>• <u>Greater than or equal to 100 kg</u>: vancomycin 2 grams IV</li></ul> <b>or</b> <ul style="list-style-type: none"><li>• Levofloxacin 500 mg IV <b>and</b></li><li>• <u>Less than 70 kg</u>: clindamycin 600 mg IV <b>or</b></li><li>• <u>Greater than or equal to 70 kg</u>: clindamycin 900 mg IV</li></ul>

Continued on next page

# Surgical Antibiotic Prophylaxis - Adult

Disclaimer: This algorithm has been developed for MD Anderson using a multidisciplinary approach considering circumstances particular to MD Anderson's specific patient population, services and structure, and clinical information. This is not intended to replace the independent medical or professional judgment of physicians or other health care providers in the context of individual clinical circumstances to determine a patient's care. This algorithm should not be used to treat pregnant women. Local microbiology and susceptibility/resistance patterns should be taken into consideration when selecting antibiotics.

Disease Site	No Penicillin Allergy	Patients with Penicillin Allergy
Vascular	<ul style="list-style-type: none"><li>• <u>Less than 120 kg</u>: cefazolin 2 grams IV</li><li>• <u>Greater than or equal to 120 kg</u>: cefazolin 3 grams IV</li></ul>	<ul style="list-style-type: none"><li>• <u>Less than or equal to 70 kg</u>: vancomycin 1 gram IV</li><li>• <u>Between 70 kg and 100 kg</u>: vancomycin 1.5 grams IV</li><li>• <u>Greater than or equal to 100 kg</u>: vancomycin 2 grams IV</li></ul>
GI (Clean)	<ul style="list-style-type: none"><li>• <u>Less than 120 kg</u>: cefazolin 2 grams IV</li><li>• <u>Greater than or equal to 120 kg</u>: cefazolin 3 grams IV</li></ul>	<ul style="list-style-type: none"><li>• <u>Less than or equal to 70 kg</u>: vancomycin 1 gram IV</li><li>• <u>Between 70 kg and 100 kg</u>: vancomycin 1.5 grams IV</li><li>• <u>Greater than or equal to 100 kg</u>: vancomycin 2 grams IV</li></ul>
GI	Gastric, Pancreas, Liver or Colorectal <sup>1</sup> : <ul style="list-style-type: none"><li>• Ertapenem 1 gram IV</li></ul>	Gastric, Pancreas, Liver, or Colorectal <sup>1</sup> : <ul style="list-style-type: none"><li>• Ciprofloxacin 400 mg IV <b>and</b> metronidazole 500 mg IV</li></ul>
Gynecologic	GI procedures unlikely <sup>2</sup> : <ul style="list-style-type: none"><li>• Metronidazole 500 mg IV <b>and</b></li><li>• <u>Less than 120 kg</u>: cefazolin 2 grams IV <b>or</b></li><li>• <u>Greater than or equal to 120 kg</u>: cefazolin 3 grams IV</li></ul> GI procedures likely: <ul style="list-style-type: none"><li>• Ertapenem 1 gram IV <b>and</b> preoperative bowel preparation<sup>1</sup></li></ul>	GI procedure unlikely: <ul style="list-style-type: none"><li>• Ciprofloxacin 400 mg IV <b>and</b> metronidazole 500 mg IV</li></ul> GI procedure likely: <ul style="list-style-type: none"><li>• Ciprofloxacin 400 mg IV <b>and</b> metronidazole 500 mg IV <b>and</b> pre-operative bowel preparation<sup>1</sup></li></ul>
Thoracic/Pulmonary/ Esophageal	Ampicillin and sulbactam 3 grams IV	<ul style="list-style-type: none"><li>• Ciprofloxacin 400 mg IV <b>and</b></li><li>• <u>Less than or equal to 70 kg</u>: vancomycin 1 gram IV <b>or</b></li><li>• <u>Between 70 kg and 100 kg</u>: vancomycin 1.5 grams IV <b>or</b></li><li>• <u>Greater than or equal to 100 kg</u>: vancomycin 2 grams IV</li></ul>
Orthopedics	Pelvic surgery ONLY: <ul style="list-style-type: none"><li>• Ceftriaxone 2 grams IV</li></ul>	Vancomycin: <ul style="list-style-type: none"><li>• <u>Less than or equal to 70 kg</u>: 1 gram IV</li><li>• <u>Between 70 kg and 100 kg</u>: 1.5 grams IV</li><li>• <u>Greater than or equal to 100 kg</u>: 2 grams IV <b>or</b></li></ul> Clindamycin: <ul style="list-style-type: none"><li>• <u>Less than 70 kg</u>: 600 mg IV</li><li>• <u>Greater than or equal to 70 kg</u>: 900 mg IV</li></ul>
	All other types: <ul style="list-style-type: none"><li>• <u>Less than 120 kg</u>: cefazolin 2 grams IV</li><li>• <u>Greater than or equal to 120 kg</u>: cefazolin 3 grams IV</li></ul>	
Endocrine Surgery	<ul style="list-style-type: none"><li>• <u>Less than 120 kg</u>: cefazolin 2 grams IV</li><li>• <u>Greater than or equal to 120 kg</u>: cefazolin 3 grams IV</li></ul>	<ul style="list-style-type: none"><li>• <u>Less than or equal to 70 kg</u>: vancomycin 1 gram IV</li><li>• <u>Between 70 kg and 100 kg</u>: vancomycin 1.5 grams IV</li><li>• <u>Greater than or equal to 100 kg</u>: vancomycin 2 grams IV</li></ul>

Continued on next page

<sup>1</sup> Patients undergoing colorectal resection should be considered for preoperative mechanical and oral antibiotic bowel preparation which includes metronidazole 500 mg PO and neomycin 1 gram PO

<sup>2</sup> Patients with unanticipated GI procedures should receive ertapenem 1 gram IV intraoperatively as soon as need is identified

# Surgical Antibiotic Prophylaxis - Adult

Disclaimer: This algorithm has been developed for MD Anderson using a multidisciplinary approach considering circumstances particular to MD Anderson's specific patient population, services and structure, and clinical information. This is not intended to replace the independent medical or professional judgment of physicians or other health care providers in the context of individual clinical circumstances to determine a patient's care. This algorithm should not be used to treat pregnant women. Local microbiology and susceptibility/resistance patterns should be taken into consideration when selecting antibiotics.

Disease Site	No Penicillin Allergy	Patients with Penicillin Allergy
Pain Surgery	<ul style="list-style-type: none"><li>• <u>Less than 120 kg</u>: cefazolin 2 grams IV</li><li>• <u>Greater than or equal to 120 kg</u>: cefazolin 3 grams IV</li></ul>	<ul style="list-style-type: none"><li>• <u>Less than or equal to 70 kg</u>: vancomycin 1 gram IV</li><li>• <u>Between 70 kg and 100 kg</u>: vancomycin 1.5 grams IV</li><li>• <u>Greater than or equal to 100 kg</u>: vancomycin 2 grams IV</li></ul>
Genitourinary <sup>1</sup> (Lower Urinary Tract)	Cystourethroscopy with minor manipulation (high risk patients <sup>2</sup> ): <ul style="list-style-type: none"><li>• Ciprofloxacin 500 mg PO <b>or</b> sulfamethoxazole and trimethoprim 800 mg/160 mg PO</li></ul>	Cystourethroscopy with minor manipulation (high risk patients <sup>2</sup> ): <ul style="list-style-type: none"><li>• Ciprofloxacin 500 mg PO <b>or</b> sulfamethoxazole and trimethoprim 800 mg/160 mg PO</li></ul>
	Cystourethroscopy with mucosal break ( <i>i.e.</i> , TURP, TURBT, laser enucleation/ablation): <ul style="list-style-type: none"><li>• Ciprofloxacin 500 mg PO <b>or</b> sulfamethoxazole and trimethoprim 800 mg/160 mg PO</li></ul>	Cystourethroscopy with mucosal break ( <i>i.e.</i> , TURP, TURBT, laser enucleation/ablation): <ul style="list-style-type: none"><li>• Ciprofloxacin 500 mg PO <b>or</b> sulfamethoxazole and trimethoprim 800 mg/160 mg PO</li></ul>
	Prostate brachytherapy/cryotherapy: <ul style="list-style-type: none"><li>• <u>Less than 120 kg</u>: cefazolin 2 grams IV</li><li>• <u>Greater than or equal to 120 kg</u>: cefazolin 3 grams IV</li></ul>	Prostate brachytherapy/cryotherapy: <ul style="list-style-type: none"><li>• <u>Less than or equal to 70 kg</u>: vancomycin 1 gram IV</li><li>• <u>Between 70 kg and 100 kg</u>: vancomycin 1.5 grams IV</li><li>• <u>Greater than or equal to 100 kg</u>: vancomycin 2 grams IV</li></ul>
	Transrectal/Transperineal prostate biopsy: <ul style="list-style-type: none"><li>• Levofloxacin 500 mg IV or PO <b>or</b> gentamicin 1.5 mg/kg IM or IV <b>or</b> meropenem 1 gram IV<sup>3</sup></li></ul>	Transrectal/Transperineal prostate biopsy: <ul style="list-style-type: none"><li>• Levofloxacin 500 mg IV or PO <b>or</b> gentamicin 1.5 mg/kg IM or IV <b>or</b> meropenem 1 gram IV<sup>3</sup></li></ul>
Genitourinary <sup>1</sup> (Upper Urinary Tract)	Percutaneous Renal Surgery (PCNL): <ul style="list-style-type: none"><li>• <u>Less than 120 kg</u>: cefazolin 2 grams IV</li><li>• <u>Greater than or equal to 120 kg</u>: cefazolin 3 grams IV</li></ul>	Percutaneous Renal Surgery (PCNL): <ul style="list-style-type: none"><li>• <u>Less than or equal to 70 kg</u>: vancomycin 1 gram IV</li><li>• <u>Between 70 kg and 100 kg</u>: vancomycin 1.5 grams IV</li><li>• <u>Greater than or equal to 100 kg</u>: vancomycin 2 grams IV</li></ul>
	Ureteroscopy (with and without biopsy, laser lithotripsy, etc.): <ul style="list-style-type: none"><li>• Ciprofloxacin 500 mg PO <b>or</b> sulfamethoxazole and trimethoprim 800 mg/160 mg PO</li></ul>	Ureteroscopy (with and without biopsy, laser lithotripsy, etc.): <ul style="list-style-type: none"><li>• Ciprofloxacin 500 mg PO <b>or</b> sulfamethoxazole and trimethoprim 800 mg/160 mg PO</li></ul>

TURP = transurethral resection of the prostate

TURBT = transurethral resection of a bladder tumor

PCNL = percutaneous nephrolithotomy

Continued on next page

<sup>1</sup> Urology antibiotic prophylaxis recommendations are based on a negative pre-procedure urine culture; prophylaxis should be modified to account for organisms identified from the urine culture

<sup>2</sup> Risk factors to consider are history of recurrent or recent urinary tract infection, immunosuppression, uncontrolled diabetes

<sup>3</sup> Applicable only for cases performed in the outpatient operating room (ACB)

Disclaimer: This algorithm has been developed for MD Anderson using a multidisciplinary approach considering circumstances particular to MD Anderson's specific patient population, services and structure, and clinical information. This is not intended to replace the independent medical or professional judgment of physicians or other health care providers in the context of individual clinical circumstances to determine a patient's care. This algorithm should not be used to treat pregnant women. Local microbiology and susceptibility/resistance patterns should be taken into consideration when selecting antibiotics.

Disease Site	No Penicillin Allergy	Patients with Penicillin Allergy
Genitourinary <sup>1</sup> (Open/ laparoscopic/ robotic surgery)	<b>Without</b> urinary tract entry (e.g., adrenalectomy, lymphadenectomy, orchiectomy) <b>With</b> urinary tract entry (e.g., nephrectomy, radical prostatectomy, urethroplasty, urethrectomy): <ul style="list-style-type: none"><li>• <u>Less than 120 kg</u>: cefazolin 2 grams IV</li><li>• <u>Greater than or equal to 120 kg</u>: cefazolin 3 grams IV</li></ul>	<b>Without</b> urinary tract entry (e.g., adrenalectomy, lymphadenectomy, orchiectomy) <b>With</b> urinary tract entry (e.g., nephrectomy, radical prostatectomy, urethroplasty, urethrectomy): <ul style="list-style-type: none"><li>• <u>Less than or equal to 70 kg</u>: vancomycin 1 gram IV</li><li>• <u>Between 70 kg and 100 kg</u>: vancomycin 1.5 grams IV</li><li>• <u>Greater than or equal to 100 kg</u>: vancomycin 2 grams IV</li></ul>
	<b>With</b> urinary tract entry and involving small/large bowel (cystectomy with urinary diversion, augmentation cystoplasty, ileal ureteral substitution): <ul style="list-style-type: none"><li>• Ceftriaxone 1 gram IV (for small bowel)</li><li>• Ertapenem 1 gram IV (for large bowel)</li></ul>	<b>With</b> urinary tract entry and involving small/large bowel (cystectomy with urinary diversion, augmentation cystoplasty, ileal ureteral substitution): <ul style="list-style-type: none"><li>• Ciprofloxacin 400 mg IV (for small bowel)</li><li>• Ciprofloxacin 400 mg IV <b>and</b> metronidazole 500 mg IV (for large bowel)</li></ul>
	Genitourinary prosthetic devices (penile prosthesis and artificial urinary sphincter): <ul style="list-style-type: none"><li>• Gentamicin 1.5 mg/kg IV <b>and</b></li><li>• <u>Less than 120 kg</u>: cefazolin 2 grams IV <b>or</b></li><li>• <u>Greater than or equal to 120 kg</u>: cefazolin 3 grams IV</li></ul>	Genitourinary prosthetic devices (penile prosthesis and artificial urinary sphincter): <ul style="list-style-type: none"><li>• Gentamicin 1.5 mg/kg IV <b>and</b></li><li>• <u>Less than or equal to 70 kg</u>: vancomycin 1 gram IV <b>or</b></li><li>• <u>Between 70 kg and 100 kg</u>: vancomycin 1.5 grams IV <b>or</b></li><li>• <u>Greater than or equal to 100 kg</u>: vancomycin 2 grams IV</li></ul>
	Vaginal Surgery (urethral sling, VVF repair, urethral diverticulectomy): <ul style="list-style-type: none"><li>• <u>Less than 120 kg</u>: cefazolin 2 grams IV</li><li>• <u>Greater than or equal to 120 kg</u>: cefazolin 3 grams IV</li></ul>	Vaginal Surgery (urethral sling, VVF repair, urethral diverticulectomy): <ul style="list-style-type: none"><li>• <u>Less than or equal to 70 kg</u>: vancomycin 1 gram IV</li><li>• <u>Between 70 kg and 100 kg</u>: vancomycin 1.5 grams IV</li><li>• <u>Greater than or equal to 100 kg</u>: vancomycin 2 grams IV</li></ul>
	Shock wave lithotripsy (elevated risk factors <sup>2</sup> ): <ul style="list-style-type: none"><li>• Ciprofloxacin 500 mg PO <b>or</b> sulfamethoxazole and trimethoprim 800 mg/160 mg PO</li></ul>	Shock wave lithotripsy (elevated risk factors <sup>2</sup> ): <ul style="list-style-type: none"><li>• Ciprofloxacin 500 mg PO <b>or</b> sulfamethoxazole and trimethoprim 800 mg/160 mg PO</li></ul>

VVF = vesicovaginal fistula

<sup>1</sup> Urology antibiotic prophylaxis recommendations are based on a negative pre-procedure urine culture; prophylaxis should be modified to account for organisms identified from the urine culture

<sup>2</sup> Risk factors to consider are history of recurrent or recent urinary tract infection, immunosuppression, uncontrolled diabetes, and infectious stone

Disclaimer: This algorithm has been developed for MD Anderson using a multidisciplinary approach considering circumstances particular to MD Anderson's specific patient population, services and structure, and clinical information. This is not intended to replace the independent medical or professional judgment of physicians or other health care providers in the context of individual clinical circumstances to determine a patient's care. This algorithm should not be used to treat pregnant women. Local microbiology and susceptibility/resistance patterns should be taken into consideration when selecting antibiotics.

## APPENDIX A: Recommended Intraoperative Re-dosing Intervals for Commonly Used Surgical Prophylaxis Antimicrobials for Adults<sup>1</sup>

Antimicrobial	Half-life with normal renal function (hour)	Recommended re-dosing interval by creatinine clearance (CrCl) <sup>1,2,3</sup>				Additional considerations	Standard therapeutic dosing (outside of the operative setting) for CrCl > 50 mL/minute <sup>4</sup>
		CrCl > 50 mL/minute (hours)	CrCl 30-50 mL/minute (hours)	CrCl 10-29 mL/minute (hours)	CrCl < 10 mL/minute (hours)		
Ampicillin-sulbactam	0.8 - 1.3	2	4	8	N/A	<ul style="list-style-type: none"><li>Consider re-dosing if there is excessive blood loss (i.e., &gt; 1,500 mL)</li><li>Consider utilizing standard, renally adjusted dosing intervals after patients have received 3 prophylactic antibiotic doses (1 preoperative and 2 intraoperative)<sup>5</sup></li></ul>	3 grams IV every 6 hours
Cefazolin	1.2 - 2.2	4	8	12	N/A		2 grams IV every 8 hours
Cefoxitin	0.7 - 1.1	2	4	8	N/A		2 grams IV every 6 hours
Ciprofloxacin <sup>6</sup>	3 - 7	12	12	N/A	N/A		400 mg IV every 12 hours
Clindamycin <sup>7</sup>	2 - 4	6	6	6	6		900 mg IV every 8 hours
Ertapenem	3 - 5	N/A	N/A	N/A	N/A		1 gram IV every 24 hours
Gentamicin <sup>8</sup>	2 - 3	N/A	N/A	N/A	N/A		7 mg/kg IV times 1 dose, followed by serum level monitoring
Levofloxacin <sup>6</sup>	6 - 8	N/A	N/A	N/A	N/A		750 mg IV every 24 hours
Meropenem	1 – 2.5	3	6	10	N/A		1 gram IV every 8 hours
Metronidazole	6 - 8	12	12	12	12		500 mg IV every 12 hours
Vancomycin <sup>9</sup>	4 - 8	12	N/A	N/A	N/A		15 mg/kg IV every 12 hours

<sup>1</sup> Patients with impaired renal function need individualized initial and secondary antibiotic dosing based on CrCl and case type

<sup>2</sup> Recommended re-dosing intervals marked as “not applicable” (N/A) are based on case length < 24 hours. For longer procedures, re-dosing may be needed.

<sup>3</sup> Society guidelines (e.g., ASHP Clinical Practice Guidelines for Antimicrobial Prophylaxis in Surgery) do not provide recommended re-dosing intervals for patients with renal dysfunction. Listed intervals are extrapolated from approximately 2 times the reported drug half-lives in published literature in patients with renal dysfunction.

<sup>4</sup> Refer to the [institutional renal dosing guide](#) (internal only) or tertiary dosing references (e.g., Lexicomp) for standard dosing interval renal dysfunction adjustments outside of the operative setting

<sup>5</sup> Society guidelines (e.g., ASHP Clinical Practice Guidelines for Antimicrobial Prophylaxis in Surgery) do not address this situation. These recommendations are based on internal expert opinion.

<sup>6</sup> While fluoroquinolones have been associated with an increased risk of tendinitis/tendon rupture in all ages, use of these agents for single-dose prophylaxis is generally safe

<sup>7</sup> Clindamycin is hepatically cleared and does not require adjustment for renal dysfunction

<sup>8</sup> In general, gentamicin for surgical antibiotic prophylaxis should be limited to a single dose given preoperatively. Dosing is based on the patient’s actual body weight. If the patient’s actual weight is more than 20% above ideal body weight (IBW), the dosing weight (DW) can be determined as follows: DW = IBW + 0.4 (actual weight – IBW).

<sup>9</sup> Vancomycin prophylaxis should be considered for patients with known MRSA colonization or at high risk for MRSA colonization in the absence of surveillance data (e.g., patients with recent hospitalization, nursing home residents, hemodialysis patients). *ASHP guidelines*.



Disclaimer: This algorithm has been developed for MD Anderson using a multidisciplinary approach considering circumstances particular to MD Anderson's specific patient population, services and structure, and clinical information. This is not intended to replace the independent medical or professional judgment of physicians or other health care providers in the context of individual clinical circumstances to determine a patient's care. This algorithm should not be used to treat pregnant women. Local microbiology and susceptibility/resistance patterns should be taken into consideration when selecting antibiotics.

## SUGGESTED READINGS

- American Society of Health-System Pharmacists. (2013). *ASHP therapeutic guidelines: Clinical practice guidelines for antimicrobial prophylaxis in surgery*. Retrieved from <https://www.ashp.org/-/media/assets/policy-guidelines/docs/therapeutic-guidelines/therapeutic-guidelines-antimicrobialprophylaxisurgery.ashx?la=en&hash=A15B4714417A51A03E5BDCAC150B94EAF899D49B>
- Bergan, T., Brodwall, E. K., & Orjavik, O. (1977). Pharmacokinetics of cefazolin in patients with normal and impaired renal function. *The Journal of Antimicrobial Chemotherapy*, 3(5), 435-443. <https://doi.org/10.1093/jac/3.5.435>
- Blum, R. A., Kohli, R. K., Harrison, N. J., & Schentag, J. J. (1989). Pharmacokinetics of ampicillin (2.0 grams) and sulbactam (1.0 gram) coadministered to subjects with normal and abnormal renal function and with end-stage renal disease on hemodialysis. *Antimicrobial Agents and Chemotherapy*, 33(9), 1470-1476. <https://doi.org/10.1128/AAC.33.9.1470>
- Bratzler, D. W., Dellinger, E. P., Olsen, K. M., Perl, T. M., Auwaerter, P. G., Bolon, M. K., . . . Weinstein, R. A. (2013). Clinical practice guidelines for antimicrobial prophylaxis in surgery. *American Journal of Health-System Pharmacy*, 70(3), 195-283. <https://doi.org/10.2146/ajhp120568>
- Bratzler, D. W., & Houck, P. M. (2004). Antimicrobial prophylaxis for surgery: An advisory statement from the national surgical infection prevention project. *Clinical Infectious Diseases*, 38(12), 1706-1715. Retrieved from [https://www.ups.upenn.edu/bugdrug/antibiotic\\_manual/idsasurgproph2004.pdf](https://www.ups.upenn.edu/bugdrug/antibiotic_manual/idsasurgproph2004.pdf)
- Cheatham, S. C., Kays, M. B., Smith, D. W., Wack, M. F., & Sowinski, K. M. (2008). Steady-state pharmacokinetics and pharmacodynamics of meropenem in hospitalized patients. *Pharmacotherapy*, 28(6), 691-698. <https://doi.org/10.1592/phco.28.6.691>
- Chimata, M., Nagase, M., Suzuki, Y., Shimomura, M., & Kakuta, S. (1993). Pharmacokinetics of meropenem in patients with various degrees of renal function, including patients with end-stage renal disease. *Antimicrobial Agents and Chemotherapy*, 37(2), 229-233. <https://doi.org/10.1128/AAC.37.2.229>
- Christensson, B. A., Nilsson-Ehle, I., Hutchison, M., Haworth, S. J., Oqvist, B., & Norrby, S. R. (1992). Pharmacokinetics of meropenem in subjects with various degrees of renal impairment. *Antimicrobial Agents and Chemotherapy*, 36(7), 1532-1537. <https://doi.org/10.1128/AAC.36.7.1532>
- Dellinger, E. P., Gross, P. A., Barrett, T. L., Krause, P. J., Martone, W. J., McGowan, J., . . . Wenzel, R. P. (1994). Quality standard for antimicrobial prophylaxis in surgical procedures. *Clinical Infectious Diseases*, 18(3), 422-427. <https://doi.org/10.1093/clinids/18.3.422>
- Edwards, B. L., Stukenborg, G. J., Brenin, D. R., & Schroen, A. T. (2014). Use of prophylactic postoperative antibiotics during surgical drain presence following mastectomy. *Annals of Surgical Oncology*, 21(10), 3249-3255. <https://doi.org/10.1245/s10434-014-3960-7>
- Humbert, G., Fillastre, J. P., Leroy, A., Godin, M., & Van Winzum, C. (1979). Pharmacokinetics of cefoxitin in normal subjects and in patients with renal insufficiency. *Reviews of Infectious Diseases*, 1(1), 118-126. <https://doi.org/10.1093/clinids/1.1.118>
- Itani, K. M. F., Wilson, S. E., Awad, S. S., Jensen, E. H., Finn, T. S., & Abramson, M. A. (2006). Ertapenem versus cefotetan prophylaxis in elective colorectal surgery. *The New England Journal of Medicine*, 355(25), 2640-2651. <https://doi.org/10.1056/NEJMoa054408>

*Continued on next page*

Disclaimer: This algorithm has been developed for MD Anderson using a multidisciplinary approach considering circumstances particular to MD Anderson's specific patient population, services and structure, and clinical information. This is not intended to replace the independent medical or professional judgment of physicians or other health care providers in the context of individual clinical circumstances to determine a patient's care. This algorithm should not be used to treat pregnant women. Local microbiology and susceptibility/resistance patterns should be taken into consideration when selecting antibiotics.

## SUGGESTED READINGS - continued

- Kampf, D., Schurig, R., Korsukewitz, I., & Brückner, O. (1981). Cefoxitin pharmacokinetics: Relation to three different renal clearance studies in patients with various degrees of renal insufficiency. *Antimicrobial Agents and Chemotherapy*, 20(6), 741-746. <https://doi.org/10.1128/AAC.20.6.741>
- Kosaka, T., Hosokawa, K., Shime, N., Taniguchi, F., Kokufu, T., Hashimoto, S., . . . Fujita, N. (2012). Effects of renal function on the pharmacokinetics and pharmacodynamics of prophylactic cefazolin in cardiothoracic surgery. *European Journal of Clinical Microbiology & Infectious Diseases*, 31(2), 193-199. <https://doi.org/10.1007/s10096-011-1293-z>
- Mangram, A. J., Horan, T. C., Pearson, M. L., Silver, L. C., & Jarvis, W. R. (1999). Guidelines for prevention of surgical site infection. *American Journal of Infection Control*, 27. 97-134. Retrieved from [https://www.premiersafetyinstitute.org/wp-content/uploads/08\\_SSI-Guidelines-99.pdf](https://www.premiersafetyinstitute.org/wp-content/uploads/08_SSI-Guidelines-99.pdf)
- The Medical Letter. (2009). Antimicrobial prophylaxis for surgery. *The Medical Letter*, 7(82), 47-52. Retrieved from <https://secure.medicalletter.org/article-share?a=82a&p=tg&title=Antimicrobial%20Prophylaxis%20for%20Surgery&cannotaccesstitle=1>
- Page, C. P., Bohnen, J. M., Fletcher, J. R., McManus, A. T., Solomkin, J. S., & Wittmann, D. H. (1993). Antimicrobial prophylaxis for surgical wounds. Guidelines for clinical care. *Archives of Surgery*, 128(1), 79-88. <https://doi.org/10.1001/archsurg.1993.01420130087014>
- Pfizer. (2019). *Meropenem* [package insert]. Retrieved from <https://labeling.pfizer.com/ShowLabeling.aspx?id=12534>
- Phillips, B. T., Bishawi, M., Dagum, A. B., Khan, S. U., & Bui, D. T. (2013). A systematic review of antibiotic use and infection in breast reconstruction: What is the evidence? *Plastic and Reconstructive Surgery*, 131(1), 1-13. <https://doi.org/10.1097/PRS.0b013e3182729c39>
- Rein, M. F., Westervelt, F. B., & Sande, M. A. (1973). Pharmacodynamics of cefazolin in the presence of normal and impaired renal function. *Antimicrobial Agents and Chemotherapy*, 4(3), 366-371. <https://doi.org/10.1128/AAC.4.3.366>
- Roerig. (2020). *UNASYN – ampicillin sodium and sulbactam sodium injection, powder for solution*. Retrieved from <https://labeling.pfizer.com/ShowLabeling.aspx?id=653>
- Shah, S., Adams, K., Merwede, J., McManus, D., & Topal, J. (2021). Three is a crowd: Clinical outcomes of a twice daily versus a thrice daily metronidazole dosing strategy from a multicenter study. *Anaerobe*, 71, 102378. <https://doi.org/10.1016/j.anaerobe.2021.102378>
- Soto, E., Shoji, S., Muto, C., Tomono, Y., & Marshall, S. (2014). Population pharmacokinetics of ampicillin and sulbactam in patients with community-acquired pneumonia: Evaluation of the impact of renal impairment. *British Journal of Clinical Pharmacology*, 77(3), 509-521. <https://doi.org/10.1111/bcp.12232>
- Soule, A., Green, S. B., & Blanchette, L. M. (2018). Clinical efficacy of 12-h metronidazole dosing regimens in patients with anaerobic or mixed anaerobic infections. *Therapeutic Advances in Infectious Disease*, 5(3), 57-62. <https://doi.org/10.1177/2049936118766462>
- Sprandel, K. A., Drusano, G. L., Hecht, D. W., Rotschafer, J. C., Danziger, L. H., & Rodvold, K. A. (2006). Population pharmacokinetic modeling and Monte Carlo simulation of varying doses of intravenous metronidazole. *Diagnostic Microbiology and Infectious Disease*, 55(4), 3030-309. <https://doi.org/10.1016/j.diagmicrobio.2006.06.013>
- Till, S. R., Morgan, D. M., Bazzi, A. A., Pearlman, M. D., Abdelsattar, Z., Campbell, D. A. & Uppal, S. (2017). Reducing surgical site infections after hysterectomy: Metronidazole plus cefazolin compared with cephalosporin alone. *American Journal of Obstetrics & Gynecology*, 217(2), 187.e1-187.e11. <https://doi.org/10.1016/j.ajog.2017.03.019>

Disclaimer: *This algorithm has been developed for MD Anderson using a multidisciplinary approach considering circumstances particular to MD Anderson's specific patient population, services and structure, and clinical information. This is not intended to replace the independent medical or professional judgment of physicians or other health care providers in the context of individual clinical circumstances to determine a patient's care. This algorithm should not be used to treat pregnant women. Local microbiology and susceptibility/resistance patterns should be taken into consideration when selecting antibiotics.*

## DEVELOPMENT CREDITS

This practice consensus statement is based on majority opinion of the Adult Surgical Antibiotic Prophylaxis experts at the University of Texas MD Anderson Cancer Center for the patient population. These experts included:

### Core Development Team Leads

Antimicrobial Stewardship Team

Jolyn Sharpe Taylor, MD (Gynecologic Oncology & Reproductive Medicine)

### Workgroup Members

Sherry Cantu, MPH (Infection Control)

John Davis, MD (Urology)

Sarah DeSnyder, MD (Breast Surgical Oncology)

Wendy Garcia, BS♦

Amy Hessel, MD (Head & Neck Surgery)

Billy Huh, MD, PhD (Pain Medicine)

Thoa Kazantsev, MSN, RN, OCN♦

Stephen Lai, MD, PhD (Head & Neck Surgery)

Miriam Lango, MD (Head & Neck Surgery)

Reza Mehran, MD (Thoracic & Cardiovascular Surgery)

Bryan Moon, MD (Orthopaedic Oncology)

Sujit Prabhu, MD (Neurosurgery)

Sally Raty, MD (Anesthesiology & PeriOperative Medicine)

Gregory Reece, MD (Plastic Surgery)

Kathleen Schmeler, MD (Gynecologic Oncology & Reproductive Medicine)

John Skibber, MD (Colon & Rectal Surgery)

George Viola, MD (Infectious Diseases)

Ouida Lenaine Westney, MD (Urology)

♦Clinical Effectiveness Development Team